75194MQ (NC450) & ZhHl

F0F H %R E

PARTS-BREAKDOWN CATALOGUE FOR ZS194MQ ENGINE






194MQ (NC450) K Zh#1
T H =k o B2 T




U i
HPTEHHESE RN, HS5LEARZL, CISZENHE.
BRI AR 5 E3EiCoe R, Al IRIR, fEH K
PGP ER, TRHBERAE . RS LTS AN B Rk A
EI ] B2 EHH IR S MEE. BB, AHER.
FOREWORD
Please make reference to this book when you plan to purchase

the parts. Any differepnece—against-thesteald motorcycle, please
do as per the real. ﬁw oncerning a certain
component part, firstWleeater™by 1ts-shape, the part in the
illustration which show its fitting position, then find out
the reference number of that part and look it up in the
corresponding table where all informating about the part are
provided, such as the name, part number, quantity and/or its
fitting relationship with other parts. Any modifications will

not be informed ahead of time.










Doc. Title

RKINHLEFR: NC450
Doc. no (Model code) :NC450

NE) TR FH
Brand Name :ZONGSHEN

B FR :NCA50 R BHLF A4 H % K B
: PARTS-BREAKDOWN CATALOGUE FOR NC450 ENGING

Revision Number:

Date of Release:6.25. 2018

Page :1 of 15
PAGE H L R ENGLISH DESCRIPTION
1 |AEL L CYLINDER HEAD ASSY
2 | RS CYLINDER BLOCK ASSEMBLY
3 AL
4 |G RS 5
5 | i Af 5
6 |5 28R CLUTCIT ASSY
7 WL A 0IL PUMP
8 | /- hhAd LEFT CRANKCASE
9 A HhahsE RIGHT CRANKCASE
10| h AT 564 /3 2E CRANKSHAET CONNECTING-ROD ASSY/PISTON
11 | ERFH G TRANSMISSTON MATN, COUNTER SHAFT
12| AL GEARSHIFT MECHANISM
13 | # AL MAGNETO COMP
14 | H S shyLM ELECTRIC STARTING MECHANT
15 | Ja Bhihe Ak KICK STARTING SHAFT ASSEMBLY
16
17




AELLEP4E CYLINDER HEAD ASSY

ﬁfj 4% (PART CODE) H3C4FK (CHINESE DESCRIPTION) FEUER (ENGLISH DESCRIPTION) %,1% RP:@M?RK
1 [100033114-0002  [GB16674/NELEEAEME X 30 (22 [4%8E) 10.94% 35CrMo P|[Bolt, M6X30 | 0
2 [100033121-0006  |GB16674/NAFIBHEM6 X 55 (2% %) _35CrMo_P Bolt, M6X55 | 0
3 100106566 44 (96. 5X 1. 5X 012) Washer, 96.5X 1. 5X012| ()
4 [100033120-0001  |GB16674/MELUEAEME X 45 (22 A%4¥) _35CrMo_P Bolt, M6X45 | 0
5 [100087793-0001  |NCA50L Jk i B BEAEMS X 70 (22 4 %¥) Bolt, M8X70 | 0
6 |100106575 SFHPE (08. 5X 1. 2X 915) Washer, p8.5% 1. 2X 15| ()
7 [100032843-0004  |GB70. 1HZ2AEM8X 12 (22 %) Bolt, M8X12 | 0
8 [100033108-0002  |GB16674/NAFIZHEM6 X 20 (2% %) 35CrMo P Bolt, M6X20 | 0
9 [100102873-0001  |NC450/<.17 % 36 (AL Ali1L) Cover Valve Chanber | ()
10 |100104529 NC4505 | 1% i 7 Ring 0
11 |100055589-0006  |GB16674/NEHZHM6 X 16 (22 [14%) Bolt, M6X16 | 0
12 1100105429 CG125D — kS M 26 4R Intake Cover Board| 0
13 100106546 SEHPE (910. 5X 1. 5X @l4) Vasher, 910.5X 1.5%g11 | ()
14 |100204649-0001  |AX100/80H S ZEMI0 X 1. 25 (% %) 0il Drain Plug| 0
15 [100100439-0002  [CG125DHLLHES M RUELIEFEMS X 40 (6822 (1 %¢) Bolt, M8 X 40 0
16 [100081435 NC450 k£ 2E 5 #F (TORCH_DSRTIP) Spark Plug 0
17 1100107697 OB (919X 2. 4 FHAEIR) 0-Ring, 919%x2. 4| 0
18 100105671 NCA508T 3k 7K B 23k Water Pipe Fitting| 0
19 1100107691 0% (18X 2.5 HALHK) ~Ring, 18X 2. 5| ()
20 100105202 NC4504% ¥ 4 &

21 [100107782 0% B (045X 3_FMIR)

22 100105356 NC450i <& (JQ-1B)

23 100105372 NC4503F S i 4

24 (100105385 LY3505E S R4 .

25 [100104467-0001  [NC450/ &L LAH-4 (M8 Pl fulith) Cylinder Head Assy
26 100104640 PW70 R SRR 4R Paper Gasket

27 [100055588-0006  [GB16674/NEEIZAEMG X 20 (2% [14%) Bolt, M6X20

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

SEXHHE  CYLINDER HEAD

—_

ASSY

-4105



-4104



A ELEZRE  CYLINDER ASSEMBLY

53

Y% (PART CODE)

i3 &FK (CHINESE DESCRIPTION)

&R (ENGLISH DESCRIPTION)

o
QTY

&
REMARK

100078732

NCA50 S HLAAZE EH 44 (1. O A

Gasket Cylinder Block

100108526

A4 06 X 12

Pin, 06X 12

100033110-0002

GB16674/ELIZFEM6 X 25 (22 FH%%) 35CrMo_P

Bolt, M6X25

100104636

NCA50/ TGS % 3 A & (2 )R)

Gasket Assy Cylinder Head

100108520

HIPER5O7K 55 &5 # 4 £

Gasket Tensioner

100105242-0002

NC2505K A4 & (i ALtifh)

Chain Tensioning Wheel

100055588-0006

GB16674/NELIRFEMGE X 20 (22 (A %%)

Bolt, M6X20

100104404-0001

NC450 S LA FBAF (FLAR449_ LK)

Cylinder Block Assembly

100033120-0001

GB16674/ELHEFEM6 X 45 (22 FH%%) 35CrMo_P

Bolt, M6X45

(=3 = fej fe ) el fe ) Ke)

— =
S| le|~|o o] e o=

—
Do

—_
w

—_
>

—_
(2]

—_
[o2)

—_
-3

—
[ee]

—_
Ne)

Do
(=)

Do
—_

Do
Do

[a]
w

Do
>~

Do
[$2]

Do
[o2)

Do
3

Do
[ee]

(o]
<©

W
(=)

w
—

w
Do

w
w

w
=~

w
(2]

w
[=2)

w
3

w
[ee]

w
<©

W
(=)

=~
—_

S
Do

W~
w

S
'S

W
(2]

E&EEE  CYLINDER ASSEMBLY

-4103



-4102



ECSHL#)  VALVE MECHANISM

VALVE MECHANISM

?0% 4% (PART CODE) e &#K (CHINESE DESCRIPTION) P — %"s Rfmﬁx
1 |100105323 LY200/ <1 1813k Valve Locker | 0
2 100083714 NC4505 | T3 358 (1) SpRing, Seat | 0
3 1100073909 NC4507, ] PN 5 Valve Inner Spring| ()
4 1100054065 NC4507, [ ] 45 5 Valve Outer Spring| ()
5 1100105339 LYZOOE%‘?H} %éﬂ{% (2#) Seal Valve Stem| ()
6 |100083713 NC450 5| T34 E (F) outer Valve SoRing Retainer | ()
7 1100105285 NC450HE< 1] Exhaust Valve| 0
8 (100105274 NC450331] Intake Valve | 0
9 ]100105155 HIPERSO, | ] A B 1 47 W R} Nut Valve Clearance | ()
10 |100105166 HIPER50 "] ) B 19 MR T Serew, Valve Clearance | ()
11 |100105188 NC450 5 I TR LA (HES) Rocker A hsseably Valve | ()
12 [100105187 NC450 S THR I 4LA (S Rocker Arm Asseably Valve | ()
13 |100105154 NC450 | T2 1 4l Rocker Shaft | 0
14 100106396 -3 JE (912, 1 X 1 X @18) Vasher, 912, 1X1Xq18 | ()
15 |100104969 NC450 ™ #6414 Gamp Shaft Comp| 0
16 100069691 NC450 IE R BN ER Tining Driven Sprocket | ()
17 |100061588 NC4505k s ) 55 A 11 5 —————
18 100059478 NC450 ™ 46 Sk I IR FE B AL & Centrifugal Mass Ass
19 [100010835-0001  [GB70. 1#24M6 X 10 (2= FH4E) 0
20 [100106379 SFHE (06. 5X 1. 5X 918 Witk)

21 [100055589-0006  [GB16674/NELIZAEMG X 16 (2% [14%)

22 1100059951 NC450 ™ 56 G4k

23 (100102895 NCA50T Sk 8

24 1100105229 NC450%E 5 F A AL & |Guide Plate Chain | (|
25 1100105216 NC450%%%%§*)§(2§§ Tension Plate Assy| ()
26 100070093 NC450IEI BE 262 & (9X 1184k DID) Sproket Chain| 0
27 100105211 NC450 7K B At & Bush 0
28 [100033090-0004  |GB16674/MSIEHEM6 X 105 (2 FH4E) Bolt, M6X105| 0
29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

-4101



-4100



Fi 45 % RIGHT CRANKCASE COVER

?0% 4% (PART CODE) e &#K (CHINESE DESCRIPTION) P — %"s Rfmﬁx
1 [100011536-0002  [GB16674/MELIEAEME X 30 (24 (14%) Bolt, M6X30 | 0
2 [100103059-0003  [C100/NiRAL % (il Fudtifb) Cap Small View Hole | 0
3 |100010118 0% 1P (013. 2X 2. 65 FAEIK) 0-Ring, ¢13.2X2.65| 0
4 [100101318-0003  [NC450745 3543 (FIBR_ M ALsAL) ————
5 (100101321 NC2504/1 7 M 22 0il Lelve Sight Window | ()
6 (100104615 NC2504 34 i ot % 2 RIS BRI E A1) Gasket. Decotate Cover | ()
7 |100011537-0002  |GB16674/NEHZHM6 X 35 (22 F14%E) Bolt, M6X35 | 0
8 100104744 NC250 )5 hiirE (18 X 30 X 7_fAE ) 0il Seal 18X30X7| 0
9 (100102726 i{j%ﬁng 13 Dowel Pin, 9X13 |
10 |100069942 NC450/K ZE 4 & (2#) Shaft Vater Pump Ass. | ()
11 [100104688 NC250 i3 (14X 24 X7 TCVE! SHAEK) 0il Seal 14X24X7| 0
12 1100011077 GB8Y3. 114& 24 Retaining Ring, 24| 0
13 100107693 0% B 18 X 3. 55 (FAZJIK) 0-Ring, ¢18X3.55 |
14 [100071971 NC250H LI ZEZH & (7 1500m1 bRifl B fh) 0il Plug Assy| 0
15 [100104809 NC2507K 2 4hir (12X 24 X 6_GiAE ) 0il Seal 12X24X6| 0
16 1100105543 NC450 LK 204 Water Pump Seal | 0
17 1100066800 NC4507K ZE I % ne Wheel Vater Pump | ()
18 1100069962 NC4507K 3R i 2% F 4 CRIB & B IRE & 1R) Gasket 0
19 [100067393-0002  [NC4507K %% 36 (i Fuklifk)

20 [100011534-0002  |GB16674/NELIZARM6 X 25 (2% [14%)

21 [100106566 T3 (96. 5X 1. 5X 912)

22 [100011539-0001  [GB16674/NELIZAEMG X 45 (2% [14%)

23 |100101309-0003  |NC4504 # 4l B AR HuEifh)

24 (100104577 NC450 h il 7 5 B 28 R BSR4 40 [ ST O
25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

EdsEZ RIGHT CRANKCASE COVER

-4099



-4098



Ao ph#h4H% LEFT CRANKCASE COVER

Y% (PART CODE)

i3 &FK (CHINESE DESCRIPTION)

&R (ENGLISH DESCRIPTION)

o
QTY

&
REMARK

100011537-0002

GB16674/NELIRFEMGE X 35 (22 (A %¢)

Bolt, M6X35

100011536-0002

GB16674/NELIEFEME X 30 (2 (A %¢)

Bolt, M6X30

100106566

SR (06. 5X 1. 5X 912)

Washer, 96. 5X 1. 5 X 12

100105195

NC25042 4 filE AL IgARM 14 X 1

Bolt

100107654

0% (p11.8X2.6 FALIK)

0-Ring, ¢11.8X2.6

100103063-0002

7596 RMLAL 1 (M ALLiAk)

Cap Big View Hole

100107715

0% B (922. 5% 3. 55 FHEIR)

0-Ring, ¢22.5X3.55

100102799-0003

NC4507 s i & AR H BRIl utifh)

Cover

Front Part, L. Crankcase

100104579

NC4507 4 i % 35 38 (R B BRI E B 1)

Gasket Cyl Head Upper Cover

100102726

SERLAEIX 13

Dowel Pin, ¢9X13

100104662

LY350H kB i} (14 X26 X 6_5AZH)

0il Seal 14X26X6

100102977

CGL25DIE M (18RI B EEMED

Pipe Assy

100103122

NC250 /¢ J& 25 (NC250-1# ¥k} M)

Back Part L.Crankease Cover

100011536-0002

GB16674/NELIEFEME X 30 (2 (A %¢)

Bolt, M6X30

(=) =] le) [l fal fe ) (=) =] L= e fej fe)

F@sEZ RIGHT CRANKCASE COVER

-4097



-4096



AN CLUTCH ASSY

?0? Y% (PART CODE) h3rZFK (CHINESE DESCRIPTION) FER (ENGLISH DESCRIPTION) %"s RE@M%RK
1 |100106487 T3 (925X 1. 8 X ¢36) Washer, 925X1.8%¢36 | ()
2 [100101018 K (K25 X 29 X 13_#%T) Neodle Beting, (25x20x13 | ()
3 [100101254 K (K25 X 29 X 17_#%T) ol Beaing, (25x20x1D) | ()
4 (100107925 NC450 85 & # 7 SR & (B T ) 0ut Case Asseably Clueh | ()
5 100107885 NC450 55 & 2 fe s 4 B Washer 0
6 [100107895 NC450’§§T%%§EP‘DE Center Sleeve Clutch 0
7 1100059394 NC250 3= 3l ik 1 HE 2 FE (2#4) Stop Washer | 0
8 (100059392 NC250 = 2y i B IR RIM18 X 1 (2#) Nut MI8 0
9 (100203053 NC250 5 & 48 E 5 FEE Fr (F 1) Drive Friction Disk | ()
10 |100107972 NC450 55 4 4% WA JBE 1 Outer Friction Disk A | ()
11 (100103437 NC250 58 & S84 AT Pushing Rod Clutch| 0
12 1100107977 NC450 55 & 2L ThiFF Rod Clutch Push| 0
13 [100101204 B AR ARAXK 1528 BeaRing, (Axk1528) | 0
14 (100106415 P 15X 1 X 928 Washer, ¢15X 1X¢28 |
15 |100103395 NC250 5 45 8 # 5 SpRing,Clutch 0
16 100103378 NCZ50%‘%%§}£}E Pressure Plate Clutch | ()
17 (100202986 NC250 85 £ 28 51 38 2 () £2) Cluteh Disensage S, Seut | ()
18 |100033034-0001  |GB57834242M5 X 25 (k) 10. 92 Bolt, M5X25 | 0
19 1100064962 NCA50BS & B MR (28 B H BB AL T IS Wk

Do
(=)

Do
—_

Do
Do

[a]
w

Do
>~

Do
[$2]

Do
[o2)

Do
3

Do
[ee]

(o]
<©

W
(=)

w
—

w
Do

w
w

w
=~

w
(2]

w
[=2)

w
3

w
[ee]

w
<©

W
(=)

=~
—_

S
Do

W~
w

S
'S

W
(2]




-4094



ML ZE 584 OIL PUMP

ﬁfj #%%5 (PART CODE) H34FK (CHINESE DESCRIPTION) ZOUAE (ENGLISH DESCRIPTION) %,1% RP:@M?RK
1 [100011521-0001  |GB16674/NELMEAEMSE X 18 (24 [14%) Bolt, M5X18 | 0
2 100011094 GB894. 13410 (4i1£10_N429. 3) Retaining Ring, 10| 0
3 100083712 NCA50#LiH 2R it 2 £ (2#_PA46) 0il Pump Gear Ass. | 0
4 100100903 [ KR4 X 15. 8 Pin, 4X15.8 | 0
5 1100100168 NC250HLiHZE w5t () 0il Pump Cover | 0
6 |100100207 NC250 LI ZE AN F (—) Outer Rotor 0l Pump | ()
7 100100196 NC250 /LI W (—) Inner Rotor 0il Pump | ()
8 (100100215 NC2504/L3H 2 5% T 444 (8mm) 0il Pump Rotor | 0
9 |100100157 NC250 4Lk 2= i 4 Shaft 0il Pump| 0
10 100100197 NC250HLIH ZE P 4 F (2) Laner Rotor 0i1 Pump | ()
11 [100100208 NC250HLIHZR 4N+ (=) Outer Rotor 0il Pump | ()
12 1100100216 NC2504 L3 2 5% 4144 (14mm) 0il Pump Rotor | 0
13 (100100167 NC250HLiHIZE w5 i (F2) 0il Pump Cover | 0
14 |100011518-0001  |GB16674/NEHZEHM5 X 12 (22 14%E) Bolt, M5X12 | 0
15 [100083711 NCA50M LI ZE i #r i 6 (2 _PA46) 0il Pump Gear| 0
16 1100106390 SEHAE (910. 2X0. 5X @15) Washer, ¢10.2X0.5% 015 | ()
17 1100100218 NC250# LM 2 3t 45 14 it 0il Punp Gear Shaft | 0
18 100100889 [ AL 403 X 16 Pin, 93X 16
19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

DL AR A F
OIL PUMP

DL
0IL PUMP

-4093



-4092



L Bi%hsH LEFT CRANKCASE
ﬁfj #%%5 (PART CODE) H34FK (CHINESE DESCRIPTION) ZOUAE (ENGLISH DESCRIPTION) %,1% REﬁMiiRK
1 |100071619-0001  |GB16674. 1/NEIZFEM6 X 70 (2= [14% 35CrMo) 10. 9%% [Bolt, M6X70 | 0
2 [100071434-0001  |GB16674. 1/NEHIZAEM6 X 65 (2% F14E 35CrMo) 10. 94% [Bolt, M6X65 | 0
3 [100033120-0001  |GB16674/NAEIZHEM6 X 45 (2% F%E) _35CrMo_P Bolt, M6X45 | 0
4 (100104487 CG125D4Y & Bk 3k (2#) Contact Cearindication | ()
5 [100104494-0001  [NC2507S 4R LA SR EBR $:1166G-D99_L:550) [cearshitt Switch com | 0
6 [100010979-0003  |GBS19. 2824TM6 X 20 (2= FH4¥F) Screw, M6X20| 0
7 (100102900 CBI25 42k B (2#) Position Plate | 0
8 [100011171-0002  |GB5783MZHEME X 12 (22 FA4%) Bolt, M6X12 | 0
9 (100107684 0P (917.5X 1.8 M) 0-Ring, ¢17.5X1.8 | (
10 |100104918-0001  [NC250H i1 2% (R 4%) Cover 011 Filter Screen| ()
11 [100060838 NC250HLIHE RIZEL & (24 7 OB 5 44 ) Strainer 0il Filter | 0
12 100104830 LY350f8RY A Sy (15X 25 X 55 0il Seal 15X25%X5| 0
13 [100103518 NC450% H i & Bush 0
14 [100107725 ORI (925X 2 JEHMEIR) 0-Ring, 925X2 | 0
15 [100104814 LY350% HH i} (35X 45 X 6_5iA% ) 0il Seal 35X45%X6| 0
16 [100010771 7K (61902-27) Bearing, 61902 | 0
17 1100011078 GB893. 14428 Retaining Ring, 28| 0
18 [100100927 47K (61805) 0

BeaRing, (61805)

19 1100129052 7k (NJ205EM €3 A\ A%)

20 [100300748 7k (6303RS_C3)

21 [100070092 47K (NJ207EM_C3)

22 100100999 K (6304 Z4K%)

23 100068013 NC250%H 7K 44K

24 |100010836-0006  |GB70. 1HEAEM6 X 12 (22 %)

25 1100104747 CG125DRY iy (14X 22X 5 R ERHES) 0il Seal 11X22%5| 0
26 [100054535-0001  |NC45085 & 444 BIFF (22 15%) Cluteh Separating Rod | ()
27 [100106275-0002  |NC250 85 & 444y BIF-9R M (22 F148%) ek e el Lover ek | ()
28 100100282 NCA50 SR BEAEAB (M10 X 143) Cylinder Stud Bolt A | ()
29 (100106393 S (910. 5X 2 X @20 L) Washer, 10, 5X2X020 | ()
30 [100106575 P-4 (8. 5X 1. 2X ¢15) Vasher, 98.5X1.2Xql5[ ()
31 [100032843-0004  |GB70. IHEAEMS X 12 (22 4 %) Bolt, M8X12 | 0
32 (100106556 “F- 348 (916. 5 X 2 X ¢23) Vasher, 916.5%2%923 [ ()
33 |100050705-0002  NCA50J# I FEMI6 X 1. 5 CE A4 Drain Bolt 0
34 [100069936-0002  |NC4507c gt Z & (28 b AR FLA BE IAUBIAL) [Lert Crankease Block |
35 (100100726 NC250 LI 4 0il Nozzle 0

w
[=2)

w
3

w
[ee]

w
<©

Ze%A LEFT CRANKCASE

W
(=)

=~
—_

S
Do

W~
w

S
'S

W
(2]

-4091



-4090



A %% RIGHT CRANKCASE

?0? 4% (PART CODE) e &#K (CHINESE DESCRIPTION) P — %"s Rfmﬁx
1 {100100282 NCA50 LA BEAEAB (M10X 143) Cylinder Stud Bolt A | ()
2 100106393 SEHATE (910. 5X 2 X @20 L) Washer, 10. 5X2X020 | ()
3 1100300748 & (6303RS C3) BeaRing, (6303RS_C3) | 0
4 1100101252 #h7& (6305 P5) BeaRing, (6305 P5) | 0
5 (100100927 & (61805) BeaRing, (61805) | 0
6 |100100999 h& (6304 ZR%%) BeaRing, (6304) | 0
7 1100070092 & (NJ207EM_C3) BeaRing, (Nj207) | 0
8 [100068013 NC250%H &4 Baffle 0
9 |100010836-0006  |GB70. 1H2FEM6 X 12 (2= FA%%) Bolt, M6X12 | 0
10 100108525 SELI 13X 14 Dowel Pin, 13X14 |
11 |100100398 NC2507 A B i hr g% bolt Return Springn Fixing| ()
12 100010771 & (61902-27) Bearing, 61902 | 0
13 100104689 NC25047 i hih 3 (35 X 50 X 7 P ERHR) 0il Seal 35X50X7| 0
14 [100062066 C135 iy 3120 X 30 X 5 (GEAZIR) 0il Seal 20X30X5| 0
15 |100055589-0006  |GB16674/NEHZHM6 X 16 (2% F14%) Bolt, M6X16 | 0
16 [100063279-0003  [NC250HLiHA% ERS 5 (28 P HLElMk) Cap 0il Filter| 0
17 1100107754 ORIFE (930X 2. 6 FHAIR) 0-Ring, p30X2.6| 10
18 |100100017 NC250 f5 R4 4 16 % 3% SpRing, 011 Fine Filter

19 1100104863 NC250 {514 AL IH K JERS B A

20 [100104918-0001  NC250H Ly JE M 7% (B4%)

21 [100107684 0% (¢17.5X 1. 8 LK)

22 100060838 NC250ALiH P44 (24 i 084 25 44 )

23 |100033118-0007  |GB16674/MTI2A2M6 X 40 (2 F1%E) _35CrMo_P

24 [100069938-0002  [NC45045 i 4l sy (28 bt R LA B AlAe) [Risne grankease Block | 0|
25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

Feish&  RIGHT CRANKCASE

-4089



-4088



HH 3 AT SR /75 % CRANKSHAFT CONNECTING-ROD ASSY/PISTON

L MCET

s (||

hiERaR/ g2

CRANKSHAFT CONNECTING-ROD ASSY/PISTON

?0% #%%5 (PART CODE) H34FK (CHINESE DESCRIPTION) FEUER (ENGLISH DESCRIPTION) %,1% RE§M§ERK
1 {100079025 NC4507% FE¥F— (PVD) Piston Ring, 1| 0 | PVD
2 (100107488 NCA4503% ZE3F — Piston Ring, 2| 0
3 (100079024 NC450H A 24L& GHiFFPVD) 0il Ring, Assy| 0 | PVD
4 100069455 NC450(£%%E’\E‘Z (#ﬂzlﬂﬂ H:PVD) Piston Ring, Comp 0
5 100050301 NC4507% ZE4 124 /8 Check Ring Piston Pin | ()
6 |100069235 NC4507i 2E CLMPHAR AL 3Tk ik i) Piston 0
7 1100101545 NC4507% FE41 Pin, Piston 0
8 (100059393 NC250-F iy 4l i 08 BEM24 X 1 (24) Nut M24 0
9 [100106369 SR (924. 2X 2. 5X 932) Washer, g20.2X2.5%¢32 | ()
10 [100070382 NC450IERS Bk (24 DID) Hub Dump Chain Sprocket | ()
11 [100120900 NC450- 45 E 5l ik §e (24) Driving Gear | 0
12 {100100650 NC2505|£%@ Semicircular Key 0
13 100100661 NC250 74 (4 X 4 X 16) Tabulate Key | 0
14 |100076935 NC450 [l AT &1 (28 7. 233 BB 5N EKU344322) et comcingses sy | ()
15 |100095893 S (925 X 2 X 9040) Washer, 925X 2X @40 | ()
16 1100101022 K (K29 X 33 X 20_ ¥4t e Beating, (00x33x20 | ()
17 1100086987 NC45OEﬁ]jﬁﬁ%2ﬂﬁ (2#) Plate Gear Assy| 0O
18 |100086989 NCA50 B 25 & 88 i 1 0
19 1100120901 NC450 5 ik (2#)

20 |100059394 NC250 3= 3l ik 11 HE 2 FE (24)

21 |100059392 NC250 3= 2y ik B ZIF REML8 X 1 (2#)

22 100059391 NC250 85 £ 2 B I8 BF (M16 X 1)

23 1100103345 CBL25 155 & 23 BT 44 fEl (16. 5X 2 X 27)

24 1100120899 NC450-F4i Bl ik e 414 (1)

25 100103573 NC250 g 4hih & Crankshaft Tube
26 (100100661 NC250 f il P-4 (4X 4 X 16) Tabulate Key

27 [100087509 NC450- T il 2 & (3%) Balance Shaft| 0
28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

-4087



-4086



FE|#hZH4 TRANSMISSION MAIN, COUNTER SHAF

?0% #%%5 (PART CODE) H34FK (CHINESE DESCRIPTION) FEUER (ENGLISH DESCRIPTION) %,1% REéMEERK
1 {100106697 NC450 T 44l & Vain Shaft Transmission | ()
2 100106790 NC450F 42 & Coutershatt Transmission | ()
3 100106702 NC450 3§65 4 Transnission Nain Shatt | ()
4 100106753 NC450 F fh5 R4 i e Gear M-5 0
5 100078562 Ik (KS24 X 28 X 10TN V&% PA46) e I
6 |100106764 NC450 = gl 4t ik SE b P8l (1514) Washer 0
7 1100106772 NC450 = gl 4l ik 56 44 Pl Circlip 0
8 |100106755 NCA50 - 4h3. 4845 % Gear M-3. 4 0
9 |100106754 NC450 3 §h64%4 tife Gear M-6 0
10 [100106752 NC450 E fh2 Rl i ke Gear M-2 0
11 /100106441 TFHPE 17X 1 X 032 Washer, 17X 1X932 | ()
12 1100106795 NCA50 ! 4654 Transnission Counter shart| ()
13 100106872 NC450F fh2 R i 56 Gear (-2 0
14 [100106876 NC450 | 46424 tife Gear C—6 0
15 [100106873 NCA50F 43R4 i e Gear C-3 0
16 [100106874 NC450F 4ha R i e Gear C—4 0
17 [100106875 NC450F| 4514 i 56 Gear C-5 0
18 1100106467 V250 FI| T B 920. 1X 1 X 930 Washer, 020. 1X1X930 | ()
19 [100106871 NCA50F 4 LR 56

20 [100101013 A 7&KK20 X 24X 10

21 100103847 NC450 £ 5 5% (530. 13)

22 100067277 NC450 Bl 4 4l (M 1EED)

23 |100058085 NC250 3= Zh 550 B Z AR BIML6 X 1 (R EEH LS

24 1100103562 NC450 E Fil4h4 & g O T [ ()
25

26

27

28

29

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

ZE %% A TRANSMISSTON WAIN,COUNTER SHAFT

-4085



-4084



AR ML) GEARSHIFT MECHANISM

Fs 4% (PART CODE) F13C & FRK (CHINESE DESCRIPTION) [RV— I TS
1 [100103964 NC2503 R4 ¥4 Gearshift Lever Comp | ()
2 1100104001 NC250 kY fidh & Axle Sleeve 0
3 (100103973 NC250 44 [ml fir 3 3 Return Spring| 0
4 100203923 NC250 k4 2 & Gearshift Shaft Comp | ()
5 (100103901 NC450 %l /e #8 X Left Fork Countershart | ()
6 [100103897 NC450 8445 TR X Right Fork Countershaft | ()
7 100103929 NC450 gl 3% X il o oo 0
8 (100203972 70 BEAR A (BT-72) %% Gearshift Shaft| 1
9 [100104487 CG125D44 & sl 3k (24) Contact Cearindication | ()
10 |100103939 NCA50ZF 1 (A [ FrA) Gearshift Drun Conp | ()
11 (100103945 NC250 8184 Fi E W Stopping Plate | 0
12 [100011537-0002  |GB16674/NEIRKEME X 35 (22 H%E) Bolt, M6X35 | 0
13 100103907 NC450 F 33k X Center Fork Mainshaft | ()
14 (100103921 NC250 3§l ik X ith Shaft Gearshift Fork | ()
15 [100103988 NC250 5 iR .5 (2#) SpRing, Locating Plate | ()
16 (100104010 NC250i1ﬁ1‘)§é’ﬂﬁ Locating Plate Assy 0
17 (100106379 T (06, 5X 1. 5X 918 #fk) Washer, ¢6.5%1.5%g18| ()
18 [100055588-0006  |GB16674/MEIRFEME X 20 (22 H%E) Bolt, M6X20 | 0
19 1100103979 NC2503 A4 R [m] o7 3 3% Spiing, Gearshift Plate | ()
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

R
GEARSHIFT MECHANISM

-4083



WG ML S B, MAGNETO COMP

53

Y% (PART CODE)

i3 &FK (CHINESE DESCRIPTION)

&R (ENGLISH DESCRIPTION)

&
REMARK

100104177-0002

NC250RE AL SE T2 A (12VI2H% =AU B $% H1SQBZ-X12 L1:430)

Stator Assy Magneto

100104203

NC250# FLE: T 414 (12V124))

Rotor Assy, Magneto

100010834-0001

GB70. 1HZHFEM5 X 30 (24 (1 4%)

Bolt, M5X30

100010831-0001

GB70. 1IEFEM5 X 10 (*4 4 %%)

Bolt, M5X10

100100548

NC2504 LR BIM14 X 1. 5

Nut M14X1.5

100106421

SEELE (015, 2X 1. 5X 925 k)

Washer, 15. 2X 1. 5X 25

(=) el fel fe)

— =
o PN =N CCR BN Eo N KSR FEN SN ECR

—
Do

—_
w

—_
>

—_
(2]

—_
[o2)

—_
-3

—
[ee]

—_
Ne)

Do
(=)

Do
—_

Do
Do

[a]
w

Do
>~

Do
[$2]

Do
[o2)

Do
3

Do
[ee]

(o]
<©

W
(=)

w
—

w
Do

w
w

w
=~

w
(2]

w
[=2)

w
3

w
[ee]

w
<©

W
(=)

=~
—_

S
Do

W~
w

S
'S

W
(2]

A

BEALE & MAGNETO COMP

-4082



-4081



BB 3P4  ELECTRIC STARTING MECHANI

) #%%5 (PART CODE) H34FK (CHINESE DESCRIPTION) FEUER (ENGLISH DESCRIPTION) %T% REéMiiRK
100083405-0002  [NC450/3 3 HaHL (28 £k BIJK 510 HUEEREIL HLFE 2% Ik [Starting Notor Assy | 0
100011534-0002  |GB16674/NELUEAEM6 X 25 (Z£ HER) Bolt, M6X25 | 0
100103659 V25084 it 1R (23X 1X29) Circlip 0
100060121 NC450 XUk thi§e & (1414) Reduction Shaft Sleeve 0
100088950 NCA50 XUk ikt — (4514 AEHEEQ) Twin Gear Set| 0
100102774 T 2P (925. 5X 2 X ¢41) ish Washer, 025.5x2%011 | ()
100202717 NC250 Xk 1 M JBE 1 B e T Kintic priction stices | ()
100060851 NC450 Bk 48 (— 201h) Twin Gear 0
100062750 NC450 Uk thi§e 4l (—) Shaft Reduction| 0
100083794 NCA50 BB i e 4l & — (28 EEHED) Gear, Reduction, 1 | 0
100060120 NC450 3B i % — (2#) Gear, Reduction 2(28) | ()

® A4 ELECTRIC STARTING MECHANI

-4080



-4079



EEE; RS

B KICK STARTING SHAFT ASSEMBLY

5 |48 (PART CODE) B3 2K (CHINESE DESCRIPTION) o @ pEscRTPTIOn B

1 [100105757 NC250 i3 &y i 5 Pivot Kick Starting shart | ()

2 100106458 P3P (918. 5X 0. 5X ¢26) Vasher, ¢18.5%0.5% 026 | ()

3 100011103 GB894. 134821 (hAe21 N4£19.5) Retaining Ring, 21| 0

4 [100106480 PR E (921. 7X 0. 5X ¢29. 5) Basher, 021, 10539295 | ()

5 (100105789 NC250 i Bhie #i 5% s 0

6 [100105785 NC250 3 shifife Starting Ratchet | 0

7 (100105792 NC250 )& shff4e SR Guide Plate 0

8 [100031831-0002  |GBS19. 2824TM6 X 25 (22 F4E) Screw, M6X25| 0

9 100108204 NCA50 4 J5 5h T8l A Gear Kick Starter Drive | ()

10 100105741 NC250 /5 7 i .55 it ER——

11 100108209 NC450 i3 B4l 52 b i 3% 0

12 |100105720 NC450E§U!§H“§"\E‘Z Kick Starting Shaft As: 0

13 [100103785 NC450 )5 shid i ki ke Gear 0

14 1100103777 NC450 i Bhidh b thi e b Collar 0

15 1100106458 PP (918. 5X 0. 5X ¢26) Vasher, ¢18.5%0.5% 026 | () 1

16 100303463 NC250/d B4 (QD-26) AT AUEEAL 1658 e i AU 4% =% (1| Start-Up Bar Comp | 0

17 1100011100 GB894. 134818 (Bhf£18_N1216.5) Retaining Ring, 18| ()

18 [100031794-0003  |GB70. 1#Z4M8X 40 (= FH%E) Bolt, M8X40 | 0

19 [100106607 SEHAE (08, 5X 3X 923 [14E) Washer, ¢8.5X3X 23 | ()

20 |100011313-0004  |GB5789BEAEMS X 20 (22 A %)

21

22

23

24 la 17 14
s gy 16
2 ==
28

29

30

31

32

33

34

35

36 -

37 E Zj.] i—I:-EH JE{]\ EQ
= KICK STARTING SHAFT ASSEMBLY
40

41

42

43

44

45

-4078



B 284 ELECTRIC

T
afn

4485 (PART CODE)

th3CZFK (CHINESE DESCRIPTION) Prp— YT

100204285

i JE AL (MGO3B-DG125_1.:500) Ignition Coil

100073311

NC45038 £ P H 25k 2% (DCT1-7S143-000) C.D. 1

100205443

R % (MT12V12-7SA32 FER1 %) Rectifier

100205381

(=] =)l fen}

4k HL 2% (MQJ10-7S01A) Relay

CO =1 | |O1 | | |DO | —

Ne)

—_
(=)

—_
—_

—_
Do

—_
w

—_
>~

—_
(2]

—_
[o2)

—_
-3

—_
[ee]

—_
©

Do
(=)

Do
—_

Do
Do

Do
w

Do
>~

Do
(2]

Do
[o2)

A d =D 3 5512 BT ECTRIC

Do
3

Do
[ee]

(o]
<©

W
(=)

w
—_

w
Do

w
w

w
N

w
(2]

w
[=2)

w
p

w
[ee]

w
Ne)

W
(=)

W~
—_

W
Do

W~
w

S
'S

>
(2]

-4077



